
Louisiana Clean Water State Revolving Fund Program 

Page | 0  
 

  

  

 

 

Photo provided by Louisiana Helicam, LLC via S.E. Huey, Co. 

INTENDED USE PLAN 

 

602 NORTH FIFTH STREET 

BATON ROUGE, LA 70802 

www.deq.louisiana.gov/cwsrf 

 



Louisiana Clean Water State Revolving Fund Program 

Page | 1  
 

TABLE OF CONTENTS 
 

I. Introduction ........................................................................................................................................... 3 

II. State Fiscal Year 2019/2020 Project Funding ....................................................................................... 4 

III. Short and Long Term Goals ................................................................................................................... 8 
[...]
infrastructure and nonpoint source 

projects for at least $49,000,000. 

 

 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 5  
      

Figure 1 includes LDEQ’s project funding list, or fundable list. These are the projects that LDEQ may fund in SFY2019. An expanded Project Priority List can be found in Appendix A. Project ranking criteria can be found in Appendix D. 

Figure 1: List of Projects to be Funded, SFY2019     Additional Subsidy Green Project Reserve   

# Recipient Loan Number 
LPDES Permit 

Number 
Type Project Description 

 Total 
Assistance  

Interest 
Rate 

Term 
Principal 

Forgiveness 
Amount 

Disadvantaged 
Community 

Amount Category 
Estimated Binding 
Commitment Date 

1 ASCENSION PARISH 221910-01 new 212 

Construction of a wastewater treatment plant, 
consolidation of existing private plants and connection 
and collection of two separate sewer collection 
systems. 

60,000,000 0.95% 20         6/30/2019 

2 +ATHENS 221933-01 LAG560094 212 WWTP Replacement (0.05 MGD) 480,000 0.95% 20 480,000 YES     8/31/2019 

3 
Bayou Lafourche Fresh 

Water District 
221936-01 N/A 320 

New Pumping facility to convey 1,500 cfs of freshwater 
from Mississippi River to Bayou Lafourche {Component 
of Mississippi River Reintroduction into Bayou 
Lafourche Project - action item in approved CCMP for 
BTNEP} 

65,000,000 0.95% 20   YES     3/30/2020 

4 
BOSSIER PARISH 
SEWER DISTRICT NO. 1 

221880-02 LA0126152 212 
Extending collection system and constructing 2 lift 
stations 10,000,000 0.95% 20         8/31/2020 

5 #CALVIN 221929-01 new 212 

Renovate the existing 42,000 GPD 2-cell oxidation 
pond and effluent pumping structure with six head unit 
sprinkler system to a 0.06 MGD 3-cell oxidation pond 
with a polishing final cell, concrete flow control 
structure, and chlorine contact chamber with tablet 
chlorinator.  A duplex effluent lift station and 4" force 
main to Kyiaies Creek is also proposed. 

760,000 0.95% 20 760,000 YES     4/30/2018 

6 +DODSON 221934-01 LAG570126 212 

Construction of a facultative, aerated lagoon within 
existing oxidation pond.  Dredging of existing pond and 
new interior earthen levee.  Treatment equipment 
consists of floating cover, baffles, mixing system, 
primary aeration system, polishing reactor with 
secondary aeration system, chlorine contact chamber 
and associated piping & electrical. 

793,000 0.95% 20 396,500 YES   

 

1/31/2020 

7 ^FRANKLIN PARISH 221930-01 
LAG570148 
LAG570596 

212 

Rehab 4 lift stations (new pumps, piping, valves & 
electrical) and Upgrade WWTP (remove debris, new 
blowers, new chlorine treatment, repair handrails & 
grating, new diesel generator) 

593,080 0.95% 20 296,540 YES     7/31/2019 

8 ^GRAMBLING 221057-01 LA0038822 212 

Proposed project includes WWTP rehab including, but 
not limited to, replacement of headworks & clarifier, 
rehab to the chlorine contact chamber, installation of 
VFD's for aerators, replacement of blowers, rehab to 
pumps, and replacement of gates and valves, repair of 
sludge tank, and various site work.  The project also 
includes renovation of 18 lift stations, replacement of 
force mains and rehab gravity components. 

3,100,000 0.95% 20 465,000 YES     9/30/2019 

9 HAMMOND 221742-01 LA0032328 212 
Replace existing aerators, Install new aerators and 
blowers, Construct new cell (1B) for additional capacity 
(up to 8MG) at the SWWTP 

2,100,000 0.95% 20   YES     6/30/2020 

10 
IBERIA PARISH SEWER 
DISTRICT NO 1 

221010-02 LA0065251 212 

Proposed project consists of repairing existing levees at 
the Tete Bayou WWTP equalization basin (27 MG 
capacity).  This project will be split with the City of New 
Iberia (50/50). 
Additional loan items consists of the following 
equipment purchases: mini-excavator, skid steer, and 
vacuum truck. 

3,000,000 0.95% 20   YES     9/12/2018 



Louisiana Clean Water State Revolving Fund Program 

Page | 6  
 

Figure 1: List of Projects to be Funded, SFY2019     Additional Subsidy Green Project Reserve   

# Recipient Loan Number 
LPDES Permit 

Number 
Type Project Description 

 Total 
Assistance  

Interest 
Rate 

Term 
Principal 

Forgiveness 
Amount 

Disadvantaged 
Community 

Amount Category 
Estimated Binding 
Commitment Date 

11 JEFFERSON PARISH 221842-01 

LA0042048, 
LA0068292, 
LA0100846, 
LA0042081, 
LA0042064, 
LA0066630 

212 

Jefferson Parish proposes to replace all (4,542) 
commercial water meters with automatic meter reading 
and smart metering technology with leak detection 
software. 

8,000,000 0.95% 20     8,000,000 
Water 

Conservation 
3/30/2020 

12 KENNER 221860-03 LA0066800 212 

This project will include lift station upgrades, including 
but not limited to new motors, control panel, electrical 
work, piping, etc.  One lift station will receive a new 
1000 kw generator and 2 mechanical bar screens.  This 
project also includes a force main replacement and the 
addition of a fuel storage and distribution system at the 
WWTP. 

8,300,000 0.95% 20   YES     9/30/2019 

13 +KINDER 221937-01 LA0020605 212 

WWTP Pond Upgrades consisting of replacing aerators 
and pond baffles, installing a floating synthetic cover, 
removing existing LEMNA (duckweed), installing tertiary 
polishing reactor (Nitrogen removal).  Additionally, 
includes repairing levees and installing a tied concrete 
revetment block system along the pond levee. 

3,350,000 0.95% 20 335,000 YES     9/30/2020 

14 

#LAFAYETTE CITY-
PARISH 
CONSOLIDATED 
GOVERNMENT 

221928-01 LA0036382 212 

Point repairs on sanitary sewer gravity lines within the 
MLK Lift Station area to correct I/I. 

250,000 0.95% 20 250,000 YES     4/4/2019 

15 LAKE CHARLES 221215-02 LA0036366 212 

Modifications to Treatment Plants A,B,C and D and 
associated collection and transmission systems.  This 
will include rehabilitation of a majority of the 
infrastructure and equipment at Plant A and 
construction of a new Plant BC and upgrade and 
expansion  to WWTP D. 

15,000,000 0.95% 20   YES     12/31/2019 

16 ^MANGHAM 221931-01 LA0032115 212 
Rehab two lift stations (new pumps, housing, electrical 
and control panels) 

136,930 0.95% 20 136,930 YES     12/31/2018 

17 
NEW ORLEANS WATER 

& SEWER BOARD 
221091-02 LA0038091 212 

Sewer System Rehab including repairs to manholes & 
gravity collection system via point repairs, line 
replacements, CIPP Lining, etc. in the South Shore 
Basin. 

10,000,000 0.95% 20   YES     8/31/2019 

18 +OAKDALE 221181-01 LA0033430 212 

Rehabilitation to two lift stations, gravity sewer mains 
and manholes, and WWTP.  WWTP rehab includes 
new aeration/mixing system, replacing automatic bar 
screen, and repairing/replacing effluent flow meter, 
composite sampler, wet weather lift station, cloth media 
filter, and post-aeration system. 

3,140,000 0.95% 20 314,000 YES     6/30/2020 

19 +OLLA 221915-02 LA0032379 212 
Renovation of 11 existing lift stations; rehabilitate select 
gravity components identified by a smoke test and/or 
CCTV inspection. 

845,000 0.95% 20 422,500 YES   
 

11/30/2019 

20 !OPELOUSAS 221197-01 LA0036404 212 
Repairs/Replacement of plumbing fixtures and sewer 
lines serving the City jail.  Also includes replacement of 
non-functioning pumps at the existing sewer pump 
stations. 

500,000 0.95% 20 500,000 YES     6/30/2020 

21 
RAPIDES PARISH 
SEWER DISTRICT #2 

221423-02 LAG570289 212 
Construction of new WWTP, pump station and force 
main and closure of existing treatment plants. 2,485,000 0.95% 20   YES     6/30/2019 



Louisiana Clean Water State Revolving Fund Program 

Page | 7  
 

Figure 1: List of Projects to be Funded, SFY2019     Additional Subsidy Green Project Reserve   

# Recipient Loan Number 
LPDES Permit 

Number 
Type Project Description 

 Total 
Assistance  

Interest 
Rate 

Term 
Principal 

Forgiveness 
Amount 

Disadvantaged 
Community 

Amount Category 
Estimated Binding 
Commitment Date 

22 RUSTON 221163-01 LA0036323 212 

NWWTP Upgrades including upgrading media filtration 
system, mechanical equipment in clarifiers, relocating 
RAS/WAS pump station, update step screens.  
Implement continuous pH & ORP meters at headworks 
& major lift stations 

6,000,000 0.95% 20   YES     10/18/2018 

23 ST. BERNARD PARISH 221310-05 
LA0040185, 
LA0040177 

212 

Pump Station, force main, and inlet structure 
improvements to the Riverbend Pond system. 
Collection System repairs (Arabi & Chalmette areas) 
which flow to the Munster WWTP.  Demo Dravo, 
Fazendville, and Violet WWTPs. 

8,000,000 0.95% 20   YES     6/30/2019 

24 ST. GABRIEL 221932-01 
LA0115771 
LA0103853 

212 

Carville WWTP: Construct 8" force main (9,050 LF) to 
tie-in to Olin Chlor Alkali facility effluent pump station 
and 20" force main.  The Carville WWTP will construct 
a new effluent pump station with 72 HP pumps and 
VFD controls. 
St. Gabriel Delta WWTP: Construct a new pump station 
at the WWTP and an 8" force main (6,625 LF) to the 
Elayn Hunt Correction Center.  Upgrade the existing 
Center's lift station with new pumps, motors, controls, 
etc. 

3,000,000 0.95% 20   YES     2/20/2019 

25 ST. JOHN THE BAPTIST 221656-01 LA0069868 212 
Replacement of 162 commercial and 17,183 residential 
water meters with automatic meter reading and smart 
metering technology with leak detection software. 

6,000,000 0.95% 20   YES 6,000,000 
Water 

Conservation 
1/16/2019 

26 SULPHUR 221908-01 LA0067083 212 
Work design and rehabilitation and repair of collection 
lines, to correct I/I problems.  Rehabilitation of 
approximately 15 lift stations. 

8,600,000 0.95% 20         8/30/2020 

27 THIBODAUX 221905-02 LA0127208 212 

New 1.5 MGD activated sludge extended aeration 
treatment plant (North Thibodaux WWTP).  Major 
components include: 6 MGD Equalization basin, screen 
structure, ASB, clarifier, UV disinfection.  Sludge 
holding basin will have 13.3 MG capacity. 

6,510,000 0.95% 20   YES     8/30/2019 

28 
WEST OUACHITA 
SEWERAGE DISTRICT 
NO. 5 

221927-01 LA0043982 212 

Construction of a lift station along Evergreen, Martin 
and Church street and approximately 17,600 linear feet 
of sewer force main.  Replacement of force main lines 
with 24 inch HDPE north of New Natchitoches Road.  
Replace 20 inch ductile iron force main. 

7,710,750 0.95% 20   YES     6/30/2019 

29 ^WESTWEGO 221771-01 LA0038059 212 
Installation of a new static screen trash removal 
system, new sludge pumps, and a new belt press 
system with housing structure 

1,500,000 0.95% 20 250,000 YES     10/24/2018 

30 YOUNGSVILLE 221129-04 LA0055328 212 
Improvements to WWTP includes Headworks, 
sequencing batch reactors, disinfection, and sludge 
dewatering facility. 

13,200,000 0.95% 20         6/30/2019 

  TOTAL         $258,353,760      $4,606,470    $14,000,000      

 NOTE:              

 # Fiscal Year 2017 subsidy project       

 ^ Fiscal Year 2018 subsidy project       

 

+ Fiscal Year 2019 subsidy project 
! Fiscal Year 2020 subsidy project 

      
  



Louisiana Clean Water State Revolving Fund Program 

 

Page | 8  
      

III. Short and Long Term Goals 
 

LDEQ has developed short‐ and long‐term goals for its CWSRF program. The short‐term goals reflect goals for the SFY 2019. 

 

Short‐Term Goals 

 Goal: Fund green infrastructure, water and energy efficiency and 

environmentally innovative projects in an amount that is at least ten 

percent of the capitalization grant. 

Congress has mandated that not less than 10 percent of the FFY2019 

capitalization grant be allocated towards “Green Project Reserve” 

(GPR) projects.  LDEQ has identified one applicant to receive 

$6,000,000 in funding for water efficiency. This project will cover the 

FFY2018 & FFY2019 ‘Green Project Reserve.”   

 

 Goal: Provide outreach to municipalities across the state of 

Louisiana. 

Communicate the availability of the CWSRF Program by the LDEQ 

personnel through outreach to individual municipalities across the 

state of Louisiana, and participation in conferences or conventions, 

as well as promotion of the program via the LDEQ website.  LDEQ 

personnel will present CWSRF program information, stressing 

nonpoint source pollution control and the protection of estuaries at 

a minimum of two (2) conferences and conventions during the year 

as well as put on a conference providing the municipalities and their 

consultants with information regarding our programs along with all 

of the requirements. The LDEQ will provide marketing materials 

such as brochures and promotional items. The CWSRF staff sits on 

the Rural Water Infrastructure Committee that helps address 

deteriorating public water supply systems and protect the interests, 

health, safety, and welfare of the citizens of Louisiana. The CWSRF 

staff will be available to present information about the CWSRF 

program and obtain contacts for future meetings with potential 

borrowers.  These conference events target local municipalities and 

local police juries with publically owned wastewater treatment 

facilities. Additionally, during these conferences and conventions, 

the CWSRF staff will interact with representatives of the 

municipalities to discuss their respective needs. 

 

 

 

 Goal: Participate in the Louisiana Waste Water Joint Funding 

Committee (LWWJFC). 

The mission of the LWWJFC is to assist applicants in securing funding 

for water and wastewater projects.  It is a joint effort between the 

Louisiana Community Development Block Grants, US Department of 

Agriculture, Louisiana Department of Health and Hospitals (Drinking 

Water State Revolving Fund), and the LDEQ.  The committee 

members will meet throughout the year to review Intent-to-File 

applications and will review project information and determine 

which funding programs may provide assistance to the applicants.   

 

 Goal: Close at least 11 loans totaling more than $49 Million in FFY 

2019 & at least 9 loans totaling more than $45 Million in FFY 2020 

 

 Goal: Apply for the FFY 2019 Capitalization Grants in SFY 2019 & the 

FFY 2020 Capitalization Grants in SFY 2020. 

 

 Goal: Raise our interest rate as 1.95%. 

 

 Goal: Start a solicitation and award period.  

 

 Goal: Provide principal forgiveness to a community or communities 

that could not otherwise afford the project. 

Congress has mandated that not less than 10 percent of the FFY2019 

capitalization grant be allocated towards communities that could 

not otherwise afford the project.  LDEQ has identified 5 applicants to 

receive $1,948,000 in subsidy in the form of principal forgiveness. 

 

 

  



Louisiana Clean Water State Revolving Fund Program 

 

Page | 9  
   
   

Long‐Term Goals 
 

 Goal: Provide low‐cost financing for 

important water quality projects while 

maintaining the perpetuity of the CWSRF. 

LDEQ uses a cash flow model to guide 

decisions on funding levels, interest rates 

and other financing terms. LDEQ looks to 

balance the goals of maximizing subsidies 

while maintaining the fund in perpetuity. 

 

 Goal:  Promote and advance wastewater 

treatment facility improvements in order 

to meet the requirements of the CWA 

through compliance assistance. 

Provide financial assistance to 

municipalities and other eligible 

recipients in pursuing statewide 

compliance with Federal and State water 

quality standards, assist borrowers in 

complying with the enforceable 

requirements of the CWA and to reach 

the goal of eliminating discharge of 

pollutants that exceed the standards into 

the State’s waters. 

 

 Goal: Expand CWSRF accessibility by 

creating financial assistance programs 

that address nonpoint source control and 

other nontraditional CWSRF projects. 

LDEQ has been successful in bringing 

important nonpoint source and other 

nontraditional CWSRF projects to the 

program. Many of these projects have 

special challenges in obtaining financing 

(outside of grants) due to a lack of user 
[...]
The LDEQ CWSRF commits to entering benefits information on all projects into CBR by the end of the 

quarter in which the assistance agreement is signed. 

  

http://www.deq.louisiana.gov/cwsrf


Louisiana Clean Water State Revolving Fund Program 

Page | 24  
 

VII. Public Review and Comment 
 

A copy of the IUP will be made available for public review and comment beginning June 20, 2019. 

Written comments will be accepted through close of business, August 1, 2019.  (See copy of public 

notice Attachment 2.)  Any comments received will be duly considered and will be provided to EPA. 

 

 

Picture 5: WWTP Upgrades – Installation of a Rock Reed Filter System 

  



Louisiana Clean Water State Revolving Fund Program 

 

Page | 25  
  
  
  

VIII. Exhibits and Attachments 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 26  
  
  
  

EXHIBIT 1: SFY 2019 PROJECT PRIORITY LIST 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 27  
      

SFY 2019 Project Priority List 
Priority List 7/1/2018 through 6/30/2019 

Borrower 
Loan 

Number 
Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforce

ment 

Type of 
Project 

212, 
319, 320 Project Description 

Secondary 
I 

Advanced 
II 

Infiltration
/Inflow 

III-A 

Sewer 
Rehabili

tation 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 
Stormwater 

VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conserva

tion 

Water 
Conservat

ion 

Fundable 
                     

ASCENSION PARISH 221910-01 70 No 60,000,000 60,000,000 0 0 No 212 

Construction of a wastewater treatment plant, consolidation 
of existing private plants and connection and collection of two 
separate sewer collection systems. 

24,000,000 0 0 0 36,000,000 0 0 0 0 0 0 

ATHENS 221933-01 55 Yes 480,000 480,000 480,000 0 No 212 WWTP Replacement (0.05 MGD) 0 480,000 0 0 0 0 0 0 0 0 0 

Bayou Lafourche Fresh 
Water District 

221936-01 30 Yes 65,000,000 65,000,000 0 0 No 320 

New Pumping facility to convey 1,500 cfs of freshwater from 
Mississippi River to Bayou Lafourche {Component of 
Mississippi River Reintroduction into Bayou Lafourche 
Project - action item in approved CCMP for BTNEP} 

0 0 0 0 0 0 0 0 0 0 65,000,000 

BOSSIER PARISH 
SEWER DISTRICT NO. 1 

221880-02 62 No 10,000,000 10,000,000 0 0 No 212 
Extending collection system and constructing 2 lift stations 

10,000,000 0 0 0 0 0 0 0 0 0 0 

CALVIN 221929-01 94 Yes 760,000 760,000 760,000 0 No 212 

Renovate the existing 42,000 GPD 2-cell oxidation pond and 
effluent pumping structure with six head unit sprinkler system 
to a 0.06 MGD 3-cell oxidation pond with a polishing final 
cell, concrete flow control structure, and chlorine contact 
chamber with tablet chlorinator.  A duplex effluent lift station 
and 4" force main to Kyiaies Creek is also proposed. 

0 760,000 0 0 0 0 0 0 0 0 0 

DODSON 221934-01 40 Yes 793,000 793,000 396,500 0 No 212 

Construction of a facultative, aerated lagoon within existing 
oxidation pond.  Dredging of existing pond and new interior 
earthen levee.  Treatment equipment consists of floating 
cover, baffles, mixing system, primary aeration system, 
polishing reactor with secondary aeration system, chlorine 
contact chamber and associated piping & electrical. 

0 793,000 0 0 0 0 0 0 0 0 0 

FRANKLIN PARISH 221930-01 38 Yes 593,080 593,080 296,540 0 Yes 212 

Rehab 4 lift stations (new pumps, piping, valves & electrical) 
and Upgrade WWTP (remove debris, new blowers, new 
chlorine treatment, repair handrails & grating, new diesel 
generator) 

0 0 0 593,080 0 0 0 0 0 0 0 

GRAMBLING 221057-01 40 Yes 3,100,000 3,100,000 465,000 0 Yes 212 

Proposed project includes WWTP rehab including, but not 
limited to, replacement of headworks & clarifier, rehab to the 
chlorine contact chamber, installation of VFD's for aerators, 
replacement of blowers, rehab to pumps, and replacement of 
gates and valves, repair of sludge tank, and various site 
work.  The project also includes renovation of 18 lift stations, 
replacement of force mains and rehab gravity components. 

589,000 589,000 62,000 1,860,000 0 0 0 0 0 0 0 

HAMMOND 221742-01 22 Yes 2,100,000 2,100,000 0 0 Yes 212 
Replace existing aerators, Install new aerators and blowers, 
Construct new cell (1B) for additional capacity (up to 8MG) at 
the SWWTP 

2,100,000 0 0 0 0 0 0 0 0 0 0 

IBERIA PARISH SEWER 
DISTRICT NO 1 

221010-02 47 Yes 3,000,000 3,000,000 0 0 No 212 

Proposed project consists of repairing existing levees at the 
Tete Bayou WWTP equalization basin (27 MG capacity).  
This project will be split with the City of New Iberia (50/50). 
Additional loan items consists of the following equipment 
purchases: mini-excavator, skid steer, and vacuum truck. 

2,460,000 0 0 540,000 0 0 0 0 0 0 0 

JEFFERSON PARISH 221842-01 30 Yes 8,000,000 8,000,000 0 8,000,000 No 212 

Jefferson Parish proposes to replace all (4,542) commercial 
water meters with automatic meter reading and smart 
metering technology with leak detection software. 

0 0 0 0 0 0 0 0 0 0 8,000,000 

KENNER 221860-03 54 Yes 8,300,000 8,300,000 0 0 Yes 212 

This project will include lift station upgrades, including but not 
limited to new motors, control panel, electrical work, piping, 
etc.  One lift station will receive a new 1000 kw generator 
and 2 mechanical bar screens.  This project also includes a 
force main replacement and the addition of a fuel storage 
and distribution system at the WWTP. 

0 0 0 8,300,000 0 0 0 0 0 0 0 

KINDER 221937-01 52 Yes 3,350,000 3,350,000 335,000 0 No 212 

WWTP Pond Upgrades consisting of replacing aerators and 
pond baffles, installing a floating synthetic cover, removing 
existing LEMNA (duckweed), installing tertiary polishing 
reactor (Nitrogen removal).  Additionally, includes repairing 
levees and installing a tied concrete revetment block system 
along the pond levee. 

0 3,350,000 0 0 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 28  
 

Borrower 
Loan 

Number 
Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforce

ment 

Type of 
Project 

212, 
319, 320 Project Description 

Secondary 
I 

Advanced 
II 

Infiltration
/Inflow 

III-A 

Sewer 
Rehabili

tation 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 
Stormwater 

VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conserva

tion 

Water 
Conservat

ion 
LAFAYETTE CITY-
PARISH 
CONSOLIDATED 
GOVERNMENT 

221928-01 55 No 250,000 250,000 250,000 0 No 212 

Point repairs on sanitary sewer gravity lines within the MLK 
Lift Station area to correct I/I. 

0 0 250,000 0 0 0 0 0 0 0 0 

LAKE CHARLES 221215-02 55 Yes 15,000,000 15,000,000 0 0 No 212 

Modifications to Treatment Plants A,B,C and D and 
associated collection and transmission systems.  This will 
include rehabilitation of a majority of the infrastructure and 
equipment at Plant A and construction of a new Plant BC and 
upgrade and expansion  to WWTP D. 

12,450,000 0 2,550,000 0 0 0 0 0 0 0 0 

MANGHAM 221931-01 47 Yes 136,930 136,930 136,930 0 No 212 
Rehab two lift stations (new pumps, housing, electrical and 
control panels) 

0 0 0 136,930 0 0 0 0 0 0 0 

NEW ORLEANS WATER 
& SEWER BOARD 

221091-02 56 Yes 37,577,000 10,000,000 0 0 Yes 212 
Sewer System Rehab including repairs to manholes & gravity 
collection system via point repairs, line replacements, CIPP 
Lining, etc. in the South Shore Basin. 

0 0 10,000,000 0 0 0 0 0 0 0 0 

OAKDALE 221181-01 35 Yes 3,140,000 3,140,000 314,000 0 Yes 212 

Rehabilitation to two lift stations, gravity sewer mains and 
manholes, and WWTP.  WWTP rehab includes new 
aeration/mixing system, replacing automatic bar screen, and 
repairing/replacing effluent flow meter, composite sampler, 
wet weather lift station, cloth media filter, and post-aeration 
system. 

0 1,036,200 1,727,000 376,800 0 0 0 0 0 0 0 

OLLA 221915-02 55 Yes 1,690,000 845,000 422,500 0 Yes 212 
Renovation of 11 existing lift stations; rehabilitate select 
gravity components identified by a smoke test and/or CCTV 
inspection. 

0 0 371,800 473,200 0 0 0 0 0 0 0 

OPELOUSAS 221197-01 55 Yes 500,000 500,000 500,000 0 Yes 212 
Repairs/Replacement of plumbing fixtures and sewer lines 
serving the City jail.  Also includes replacement of non-
functioning pumps at the existing sewer pump stations. 

0 0 0 500,000 0 0 0 0 0 0 0 

RAPIDES PARISH 
SEWER DISTRICT #2 

221423-02 40 Yes 2,485,000 2,485,000 0 0 No 212 
Construction of new WWTP, pump station and force main 
and closure of existing treatment plants. 2,161,950 0 0 0 0 323,050 0 0 0 0 0 

RUSTON 221163-01 55 Yes 6,000,000 6,000,000 0 0 No 212 

NWWTP Upgrades including upgrading media filtration 
system, mechanical equipment in clarifiers, relocating 
RAS/WAS pump station, update step screens.  Implement 
continuous pH & ORP meters at headworks & major lift 
stations 

0 6,000,000 0 0 0 0 0 0 0 0 0 

ST. BERNARD PARISH 221310-05 59 Yes 8,000,000 8,000,000 0 0 Yes 212 

Pump Station, force main, and inlet structure improvements 
to the Riverbend Pond system. 
Collection System repairs (Arabi & Chalmette areas) which 
flow to the Munster WWTP.  Demo Dravo, Fazendville, and 
Violet WWTPs. 

3,360,000 0 0 4,640,000 0 0 0 0 0 0 0 

ST. GABRIEL 221932-01 48 Yes 3,000,000 3,000,000 0 0 Yes 212 

Carville WWTP: Construct 8" force main (9,050 LF) to tie-in 
to Olin Chlor Alkali facility effluent pump station and 20" force 
main.  The Carville WWTP will construct a new effluent pump 
station with 72 HP pumps and VFD controls. 
St. Gabriel Delta WWTP: Construct a new pump station at 
the WWTP and an 8" force main (6,625 LF) to the Elayn Hunt 
Correction Center.  Upgrade the existing Center's lift station 
with new pumps, motors, controls, etc. 

3,000,000 0 0 0 0 0 0 0 0 0 0 

ST. JOHN THE BAPTIST 221656-01 30 Yes 6,000,000 6,000,000 0 6,000,000 No 212 

Replacement of 162 commercial and 17,183 residential 
water meters with automatic meter reading and smart 
metering technology with leak detection software. 

0 0 0 0 0 0 0 0 0 0 6,000,000 

SULPHUR 221908-01 55 No 15,000,000 8,600,000 0 0 No 212 
Work design and rehabilitation and repair of collection lines, 
to correct I/I problems.  Rehabilitation of approximately 15 lift  
stations. 

0 0 3,698,000 4,902,000 0 0 0 0 0 0 0 

THIBODAUX 221905-02 53 Yes 6,510,000 6,510,000 0 0 No 212 

New 1.5 MGD activated sludge extended aeration treatment 
plant (North Thibodaux WWTP).  Major components include: 
6 MGD Equalization basin, screen structure, ASB, clarifier, 
UV disinfection.  Sludge holding basin will have 13.3 MG 
capacity. 

0 6,510,000 0 0 0 0 0 0 0 0 0 

WEST OUACHITA 
SEWERAGE DISTRICT 
NO. 5 

221927-01 103 Yes 7,710,750 7,710,750 0 0 No 212 

Construction of a lift station along Evergreen, Martin and 
Church street and approximately 17,600 linear feet of sewer 
force main.  Replacement of force main lines with 24 inch 
HDPE north of New Natchitoches Road.  Replace 20 inch 
ductile iron force main. 

0 0 0 0 7,710,750 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 29  
 

Borrower 
Loan 

Number 
Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforce

ment 

Type of 
Project 

212, 
319, 320 Project Description 

Secondary 
I 

Advanced 
II 

Infiltration
/Inflow 

III-A 

Sewer 
Rehabili

tation 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 
Stormwater 

VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conserva

tion 

Water 
Conservat

ion 

WESTWEGO 221771-01 54 Yes 1,500,000 1,500,000 250,000 0 Yes 212 
Installation of a new static screen trash removal system, new 
sludge pumps, and a new belt press system with housing 
structure 

1,500,000 0 0 0 0 0 0 0 0 0 0 

YOUNGSVILLE 221129-04 55 No 13,200,000 13,200,000 0 0 No 212 
Improvements to WWTP includes Headworks, sequencing 
batch reactors, disinfection, and sludge dewatering facility. 0 13,200,000 0 0 0 0 0 0 0 0 0 

                      

Future Funding 
                     

BONITA 221938-01 55 Yes 3,198,000 0 0 0 No 212 

Project will consist of Infiltration/inflow correction via CCTV, 
CIPP, & point repairs.  Manholes will also be inspected and 
lined where necessary.  Mechanical rehab to 6 Lift stations 
and repairs to influent piping at the lift stations. 

0 0 159,900 3,038,100 0 0 0 0 0 0 0 

BUNKIE 221917-01 55 No 8,940,200 0 0 0 No 212 Wastewater treatment Plant Expansion 8,940,200 0 0 0 0 0 0 0 0 0 0 

CONSERVATION FUND 221923-01 25 No 7,000,000 0 0 0 No 319 
Purchase 7000 acres for watershed protection through land 
conservation. 

0 0 0 0 0 0 0 7,000,000 0 0 0 

NEW ORLEANS WATER 
& SEWER BOARD 

221091-01 56 Yes 9,236,000 0 0 0 Yes 212 
Install Sludge Dryer and auxiliary equipment to use waste 
heat from the sludge incinerator exhaust to preheat / dry 
sludge before incineration. 

9,236,000 0 0 0 0 0 0 0 0 0 0 

OLLA 221915-01 25 No 382,500 0 0 0 No 319 Non-Point Source Green Infrastructure 0 0 0 0 0 0 0 382,500 0 0 0 

SALINE 221935-01 55 Yes 635,000 0 0 0 No 212 
Replacement of WWTP  
(Design flow of 0.05 MGD with effluent limit of 20 mg/L 
BOD5, 20 mg/L TSS) 

0 635,000 0 0 0 0 0 0 0 0 0 

 

  



Louisiana Clean Water State Revolving Fund Program 

 

Page | 30  
  
  
  

EXHIBIT 2: ADMINISTRATIVE EXPENSES – STAFFING LIST & BUDGET  



Louisiana Clean Water State Revolving Fund Program 

 

Page | 31  
  
  
  

Administrative Expenses 

PART 1 - STAFFING LIST                 

as of June 30, 2018 
       

  

                  

LOUISIANA CWSRF 
 

ANNUAL 
 

EST. CWSRF 
 

PERSONNEL 
 

INDIRECT 

STAFF LISTING   SALARY RATE 
 

WORKYEARS 
 

COST 
 

78.24% 

Engineer Intern 1 
 

           44,300  
 

               0.37  
 

         16,391  
  

Accountant 3 
 

           42,494  
 

               0.99  
 

         42,069  
  

Engineer 5-DCL 
 

           69,742  
 

               1.00  
 

         69,742  
  

Statewide Program Manager 
 

           78,988  
 

               1.00  
 

         78,988  
  

Engineer 6 
 

           98,072  
 

               0.48  
 

         47,075  
  

Engineer Division Administrator 
 

          120,557  
 

               0.01  
 

           1,206  
  

Totals 
 

 $       454,153  
 

               3.85  
 

 $     255,471  
 

$199,880 

  
        

Fringe Benefits 
 

$228,666 
 

3.85 
 

$128,629 
 

$100,640 

  
        

  
 

Total Salaries 
   

$     384,100 
 

$300,520 

                  

  
       

  

PART 2 - ANNUAL CWSRF ADMINISTRATIVE BUDGET 
   

  

THE BUDGET PERIOD FOR THIS IUP IS 7/1/2018 - 6/30/2019 
   

  

      
 

          

Budget Category   Provided by 

Grant 

  Provided by 

Adm Fee 

Account 

  Total     

Salaries 
 

          255,471  
   

        255,471  
 

  

Fringe Benefits 
 

          128,629  
   

        128,629  
 

  

Indirect Cost 
 

          300,520  
   

        300,520  
 

  

Travel* 
 

            15,000  
   

          15,000 
 

  

Contractual Services** 
 

            65,000  
   

          65,000 
 

  

Total 
 

 $      764,620  
   

 $    764,620  
 

  

  
       

  

$95,000,000 is appropriated for construction of SRF projects. 

                  

  
       

  

*Travel for Engineers, and Financial staff for Inspections, Information Meetings and Conferences. 
 

  

About 48 In-State travel trips and 12 Out-of-State travel trips or a total of approximately 60 trips per year. 

  
       

  

** Contractual Services includes the services of a bond attorney for bond issues, legal opinions, possible leveraging and rule or 

regulation revisions, and the In-KInd services on the Northbridge Contract. 

                  

 

 

 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 32  